
Town of Lowell 
Combined Sewer 

Overflows 

Long Term Control Plan 
·~ ._,. ! ,, • • .... ; 

Prepared by: 
COMMONWEALTH™ 

J! 

7256 Company Drive 
Indianapolis, IN 4623 7 

JonB
Text Box
REVISED - NOVEMBER 2022



TOWN OF LOWELL, INDIANA 
COMBINED SEWER LONG TERM CONTROL PLAN (L TCP) 

TOWN OF LOWELL, INDIANA 
COMBINED SEWER LONG TERM CONTROL PLAN (L TCP) 

Table of Contents 

EXECUTIVE SUMMARY .................................................................................. EX-1 

A. COMBINED SEWER OVERFLOWS ...............•....•.•...••..........................•.....• EX-2 
B. WATER QUALITY GOALS .................. ~ ...................•......•.•...•.•.•.•••.....•....•. EX-2 
C. EXISTING AND DESIGNATED USES ..................••.••••••...•.•....•..•.•..•.......•••.. EX-3 
[...]
project, there were issues with accessing some sewer sections due to weather and remote 
locations. At that time, the portions that had been inspected were reviewed. Overall, the 
interceptor is in good condition. There were a few areas where infiltration was noted, but 
it appeared to be minimal, and the pipe looks to be in sound structural condition. It is 
therefore recommended that the cost of televising the remainder of the interceptor would 



TOWN OF LOWELL, INDIANA 
COMBINED SEWER LONG TERM CONTROL PLAN (LTCP) 

 -24- LTCP Revisions – November 2022 

 

be better spent elsewhere. That said, it is also recommended that CCTV inspections be 
done in the future on an as-needed basis when blockages or I/I are suspected, but not 
necessarily as part of the LTCP. 

Therefore, the Sanitary Sewer System Evaluation Survey (SSES) Interceptor (described as 
Item 2.A is considered complete, and the Item 4, Interceptor Rehabilitation is considered 
as not required at this time and has been eliminated from the Implementation Schedule. 

Currently, subsystems 1, 2, and 3 have had smoke testing and visual inspection evaluations 
performed (July 2003) — quantifying the extent of anticipated rehabilitation required. The 
costs incurred for said evaluations have been analyzed with respect to investigated pipe 
length, and an estimated unit cost assigned based on costs incurred: $0.75 per lineal foot. 

The remaining lineal footage of subsystem pipe is known to be approximately 81 ,000. 
Therefore, an investigatory cost of $61,000 can be associated with the remaining 
subsystems. 

Total estimated cost for the Phase Ill project is: 

 Cleaning and Televising of Interceptor: $ 238,000 
2. Repair / replacement of Interceptor Line: $1,241,250 
3. Repair / replacement of Interceptor Manholes: $ 63,000 
4. Evaluate the integrity of the CSA subsystems: $ 61,000 

 Total:     $1,603,250 

Or, approximately, 1.6-million dollars. 

Further, the clear water contributions to the CSA via sump pump effluent, structure 
perimeter drains, etc. represent a significant issue that requires quantification. As part of 
the proposed investigatory work on the CSA subsystems, the Town will engage in a 
program to identify and quantify the number and locations of these clear water 
contributors to allow for a more succinct and global approach toward their eventual 
removal. 

With moving the construction of the Wet Weather Facility (Phase III) up in the schedule, 
and the success the Town has had with eliminating untreated CSO’s during wet weather 
events by utilizing the extra process, the further evaluation of the CSA sewer subsystems 
(described as Item 2.B) has been eliminated from LTCP Implementation Schedule. As 
previously noted, the Town will continue to inspect all of its sanitary sewers as part of its 
ongoing maintenance, and address areas where I/I is discovered. 

D. CONTROL ALTERNATIVES ITEM 5 PHASE IV - SUBSYSTEM 

REHABILITATION 
The final phase of the proposed LTCP project is to rehabilitate the Item 2.B identified CSA 
subsystems. 



TOWN OF LOWELL, INDIANA 
COMBINED SEWER LONG TERM CONTROL PLAN (LTCP) 

 -25- LTCP Revisions – November 2022 

 

As was the case in the Phase III (Now Items 2.A, 2.B, and 4) project, it is impossible to 
accurately quantify the costs associated with existing sewer rehabilitation without knowing 
first the extent of the deficiencies. 

Therefore, the best estimation of cost that can be offered at this time is a projection based 
on engineering judgment. 

The following table reflects the costing procedures applied for gross estimation purposes, in which 

Commonwealth attempted to quantify potential costs associated with Lowell's CSA sewer subsystem 

for the purposes of this report. Again, it is of note worth that the assumptions applied are gross in 

nature — simply providing a "starting point'. After the activities outlined in Phase Ill are completed, 

namely the characterization of the Town's subsystems existing conditions, the costs can be updated 

and an amendment to this report will be submitted to IDEM outlining a more refined and information 

based estimate. 

  



TOWN OF LOWELL, INDIANA 
COMBINED SEWER LONG TERM CONTROL PLAN (LTCP) 

 -26- LTCP Revisions – November 2022 

 

 

Subsystem 

Total 

Length 

(ft) 

Estimated 

Rehabilitation 

Length (ft) Cost 

No. of MH's 

requiring 

rehabilitation Cost 

Perimeter 

Drain / 
Sump 
Pump 

Removal Cost Total Cost 

1 14 670 4,890 $   244,500.00 12 $  18,000.00 12 $  24,000.00 $   286,500.00 

2 28,250 6,083 $   304,150.00 15 $  22,500.00 15 $  30,000.00 $   356,650.00 

3 39,450 13,150 $   657,500.00 33 $  49,500.00 32 $  64,000.00 $   771,000.00 

4 6,300 2,100 $   105,000.00 5 $    7,500.00 5 $  10,000.00 $   122,500.00 

5 24,350 8,117 $   405,850.00 20 $  30,000.00 19 $  38,000.00 $   473,850.00 

6 

6A 

17,350 5,783 $   289,150.00 14 $  21,000.00 14 $  28,000.00 $   338,150.00 

6A 800 267 $     13,350.00 1 $    1,500.00 1 $    2,000.00 $     16,850.00 

6B 600 200 $     10,000.00 1 $    1 500.00  $            0.00 $    11 ,500.00 

7 5,800 1 ,933 $     96,650.00 5 $    7,500.00 5 $  10,000.00 $   114,150.00 

8 7,100 2,367 $   118,350.00 6 $    9,000.00 6 $  12,000.00 $   139,350.00 

9 18,430 6,143 $   307,150.00 15 $  22,500.00 15 $  30,000.00 $   359,650.00 

Total 163,100 51,033 $2,551,650.00 127 $190,550.00 124 $248,000.00 $2,990,150.00 

Note: 

Heading Description 
Estimated Rehabilitation Length: Assumed that one third of the overall total length will 

require rehabilitation. 
Subsystem Cost: Utilized a cost of $50/lineal foot. 
MH Rehabilitation Required: Assumed that for the estimated rehabilitation length, 

every 400 lineal feet a MH will require rehabilitation. 
MH Cost: Utilized a cost of $1,500/manhole. 

 
Perimeter Drain / Sump Removal: Utilized information obtained from inspection of 

subsystems 1, 2, and 3 and reduced this number to a 
"per lineal foot' average — than applied this to the 
remaining systems. 

Drain / Sump Removal Cost: Utilized a cost of $2000/per sump and/or drain. 
As described previously in this amended report, due to the construction of the wet weather 
treatment facility and its success at eliminating untreated CSO’s, Item 5 has been eliminated from 
the LTCP Implementation Schedule. 



TOWN OF LOWELL, INDIANA 
COMBINED SEWER LONG TERM CONTROL PLAN (LTCP) 

 -27- LTCP Revisions – November 2022 

 

E. CONTROL ALTERNATIVES PHASE III - END OF PIPE TREATMENT OF 
REMAINING OVERFLOWS (IF REQUIRED) 

The final phase of the proposed LTCP project was to assess the necessity for end-of-pipe 
treatment (should any remaining overflow issues remain) or seal the one permitted 
overflow. 

Upon completion of Phases I thru IV and the subsequent monitoring of the effects each 
phase has had on the systems response, it can be readily determined if (1) the existing 
overflow should remain, and (2) if said overflow remains, a design volume to treat. 

All flows received from CSA will be stored and pre-treated by the WWTP's Headworks 
structure and the WWTP's Equalization Basin. Current headwork's pumping capabilities to 
the Equalization Basin are set at 15 million gallons per day. 

It is impossible to quantify at this time the extent of end-of-pipe treatment that will be 
necessary upon completion of Phases I thru IV. However, the Town finds it prudent at this 
time to outline the treatment process anticipated should such a mechanism be required to 
be set in place. 

Due to the location of the overflow and corresponding limited space, it is most prudent 
to anticipate a high rate, limited footprint treatment process with disinfection. Such a 
process has been identified and is being proposed should end-of-pipe treatment ultimately 
be required. This process provides a ballasted flocculation system that allows very high 
settling rates thereby minimizing the footprint of the tanks. A major benefit to the process 
is that it is not a biological process; therefore, it can be stopped and started as necessary 
to handle wet weather rain events. This process is shown in the below figure: 

  



TOWN OF LOWELL, INDIANA 
COMBINED SEWER LONG TERM CONTROL PLAN (LTCP) 

 -28- LTCP Revisions – November 2022 

 

LONGITUDINAL SECTION 

 

1 - Raw water inlet 

2 - Injection of microsand 

3 - Flash mixing zone (coagulation) 

4 - Gentle mixing zone (flocculation) 

5 - Inlet to settling zone 

6 - Lamella modules 

7 - Collecting troughs or pipes 

8  - Treated water outlet 

9  - Sludge scraper and trough 

10 - Sludge and sand outlet sump 

11 - Recycling pump 

12 - Hydrocyclones for microsand recovery 
13 - Sludge outlet 



TOWN OF LOWELL, INDIANA 
COMBINED SEWER LONG TERM CONTROL PLAN (LTCP) 

 -29- LTCP Revisions – November 2022 

Phase III was moved up in the Schedule, and the construction of the new Wet Weather 
Treatment Facility (Actiflo) was completed in 2013. The project included a 10.0 MGD high-
rate clarifier and UV disinfection. Effluent from the Wet Weather Treatment Facility is 
sampled separately before being re-combined with flow from the conventional WWTP 
prior to discharge. 

F. CONTROL ALTERNATIVES ITEM 6 – EQUALIZATION BASIN DRAIN BACK PIPE 

The work included under Phase II was completed in 2006. A part of the improvements 
project at the WWTP included a 12-inch drain line from the downstream end of the EQ 
Basin back to the headworks. The purpose of this line, which included a flow control valve, 
was to bleed stored excess influent from the basin back through the WWTP for treatment 
once the wet weather flows have subsided. While the new pipe has allowed the facility to 
accomplish the goal of emptying the basin after wet weather events, there have been some 
operational issues that need to be addressed. The pipe allows only up to 1.5 MGD of flow 
at this time. The pipe’s capacity should be approximately 3.0 MGD when the EQ Basin is 
full. It is suspected that due to the sporadic use of the drain, solids settle in the pipe, 
reducing its capacity to move water. The pipe was not installed with any effective way of 
flushing or otherwise cleaning any debris from it. 

The importance of being able to drain the EQ Basin at a faster rate is critical during seasons 
when wet weather events occur at a regular interval. For example, during the spring, it is 
not unusual to have several rain events during the course of a week or two span. While 
none of these events may reach the level of a one-year one-hour storm that would allow 
for the use of the Wet Weather Treatment Facility (Actiflo constructed under the 
completed Phase III), having them in succession, especially with saturated ground 
conditions, can result in a great deal of excess flow to the plant. If the EQ Basin could be 
emptied, or at least drawn down as low as possible between these rain events, there would 
be more volume to utilize when the next rain begins, reducing the chances of needing to 
operate the Wet Weather Treatment Facility, or cause a CSO. 

Various alternatives were evaluated for emptying the EQ Basin. One included the 
construction of a Lift Station that would pump the contents back to the headworks of the 
plant. However, there are several issues with this. One of them being the elevation 
difference between the basin and the headworks. The system would essentially be 
pumping downhill, which creates operational and maintenance issues. The cost of a pump 
station and new force main are much higher than the selected alternative described below. 

Increasing the size of the drain pipe was also investigated. While this would allow for 
greater flows back to the headworks, the cost of a new sewer, which would be up to 25’ 
deep in areas where there is high water table, is prohibitive, and would only provide a 
faster drain back time if the influent flows to the plant decreased significantly right after 
the rain event. 



TOWN OF LOWELL, INDIANA 
COMBINED SEWER LONG TERM CONTROL PLAN (LTCP) 

 -30- LTCP Revisions – November 2022 

At the time of this revision, a new Item 6 is proposed. As part of a larger improvements 
project, the EQ Basin Drain Back would be cleaned and televised, and modified to include 
three cleanouts that would allow for the pipe to be flushed on a routine basis after it has 
been used to empty the EQ Basin, as well as provide access points where a camera could 
be inserted into the pipe for inspection. The remainder of the proposed improvements 
project does not affect the focus of the CSO-LTCP. They include automation of valves, 
replacement of the non-potable water system, a new standby generator, and upgrades to 
the aerobic digesters. 

The proposed modifications to the EQ Basin Drain Sewer would bring its maximum carrying 
capacity back to the original design of 3.0 MGD, when the basin is full. The flowrate would 
be controlled by a pinch valve near the EQ Basin. The operator will set the flow from the 
EQ Basin based on the influent to the plant, maximizing the treatment capacity to empty 
the basin as quickly as possible while still maintaining the required level of treatment at 
the plant. 

There are many variables that will affect the amount of time that it takes to drain the 
basin after a wet weather event. At a minimum, it would take approximately 2 weeks 
based on the capacity of the drain sewer. The maximum flow of 3.0 MGD would be 
achievable when the basin is full, but as it empties, the flow will begin to slow down. The 
most critical factor in the amount of time it will take is the incoming flow to the plant. For 
instance, if the influent flows average 3.5 MGD, only 0.5 MGD can be drained back to the 
headworks (due to the 4.0 capacity of the conventional WWTP), which would result in the 
basin being drained over the course of four weeks. 

It is the intent to leave CSO #4 open upon completion of Item 6 and the LTCP. Although 
the Town’s NPDES Permit will be modified at that time, including the reclassification of 
the CSO from “permitted” to “prohibited”, CSO #4 will remain open for storms greater 
than a 10-year 1-hour event, based on IDEM’s Nonrule Policy Number Water-016 for CSO 
Treatment Facilities. 

The estimated construction cost of the new EQ Basin Drain Back pipe is $800,000, with 
non-construction costs estimated at $150,000, for a total Project Estimated cost of 
$950,000.  The project that includes the pipe modifications is planned to be start 
construction in 2022 and finish in 2023. 

  



TOWN OF LOWELL, INDIANA 
COMBINED SEWER LONG TERM CONTROL PLAN (LTCP) 

 -31- LTCP Revisions – November 2022 

5. MAXIMIZING TREATMENT AT THE WWTP 

A. CURRENT FACILITIES 

The original facilities were constructed in 1973. In 1987 the plant was upgraded. In 1999 a 
modifications / improvements project was performed as part of an agreement with IDEM 
for a two (2) phased approach to addressing plant deficiencies. The second phase of said 
project was completed in 2006. 

The existing WWTP consists of a 4 MGD average design activated sludge plant. 

Table 2 summarizes the unit processes and the capacities. 

 TABLE 2 

PLANT UNIT CAPACITIES 

Process Size Qty. Max. Rated Capacity 

 PreTreatment 

Headworksl -- Screening, Degritting , Pumping 

Bar Screen1 4 ft. 1 15 MGD 

Raw Sewage Pumps1 
4 MGD — treatment 

1 1 MGD - storm 
2 

2 pumps = 4 MGD, total — to plant 
2 pumps = 11 MGD, total - to E.Q 
Basin 

1 pump = 5.5 MGD (back-up) 

Grit Tank 12 ft. dia. 1 15 MGD 

 Equalization2 

Mixers/Aerators 

Earthen Basin w/Asphalt 

Liner2 
 1 14-Million Gallon Storage Capacity 

Mixers / Aerators 25 HP each 5  

 Aeration 

Fine Bubble Aeration 

Fine Bubble Aeration 

Circular Tanks 
 4 4 MGD 

 Secondary Clarification 

Final Clarifiers 

Clarifiers 1&2: 40' diam. 

6 4 MGD Clarifiers 3&4: 50' diam. 

Clarifiers 5&6: 50' diam. 

  



TOWN OF LOWELL, INDIANA 
COMBINED SEWER LONG TERM CONTROL PLAN (LTCP) 

 -32- LTCP Revisions – November 2022 

RAS/WAS Pumping 

Final Clarifiers 1 & 2 

Pump  Operating Condition 

1 465 GPM 17' TDH 

2 465 GPM 17' TDH 

3 370 GPM 17' TDN 

4 280 GPM 15' TDN 

Final Clarifiers 3 & 4 

Pump Operation Condition 

1 830 GPM 35' TDN 

2 830 GPM 35' TDN 

3 600 GPM 35' TDH 

4 260 GPM 35' TDH 

Final Clarifiers 5 & 6 

Pump  Operation Condition 

 
 1000 GPM 37' TDH all three operation in series 

Scum Pump 200 GPM 29' TDH 

 Disinfection 

Ultra Violet Light1 1’Wx28'Lx8" D 1 -channel 4 MGD 

 Note: I PIanned Component for the Phase Il WWTP Compliance Plan Project 
2Modifications to existing under Phase Il WWTP Compliance Plan Project 

B. MAXIMIZATION OF FLOW TO THE WWTP 

According to the operational reports and input from the operating staff, the existing plant 
at times can be overwhelmed during wet weather periods — resulting in uncontrolled 
overflows. With the recent and planned improvements, namely, the New Cedar Creek / 
Lowell Equalization Basin and the planned Compliance Plan Phase Il project at the Existing 
Wastewater Treatment Facility, a dramatic increase in the plant's capability of managing 
and ultimately treating and discharging resulting flows from these wet weather events has 
been seen and is further expected. 

With the incorporation of the New Cedar Creek / Lowell Equalization Basin an additional 
14 million gallons (approximate) of storage is available for use. This storage can be utilized 
to intercept and regulate flows from the Town of Cedar Lake — in essence, reducing the 
"spiked" wet weather flows to the plant. 

With the near future incorporation of the Lowell Wastewater Treatment Plant Compliance 
Plan Phase Il improvements, additional storage will be provided by means of hydraulic, 
piping, pumping, and associated control upgrades — allowing the operational staff to fully 



TOWN OF LOWELL, INDIANA 
COMBINED SEWER LONG TERM CONTROL PLAN (LTCP) 

 -33- LTCP Revisions – November 2022 

utilize the existing 14 million gallon (approximate) equalization basin currently in place to 
it's full and intended potential. 

C. PROPOSED WET WEATHER FLOW OPERATIONS 

An additional 28-million gallons of storage (flow equalization) has been and will be 
incorporated as part of Lowell's LTCP for combined sewer overflow elimination. 

Total project costs are about $12-million; $4-million for the new Cedar Lake / Lowell E.Q. 
Basin and $8-milIion for the WWTP Improvements Project. The project(s) have and are 
anticipated to dramatically increase the plant's capability for intercepting and storing 
excessive flows. 

  



TOWN OF LOWELL, INDIANA 
COMBINED SEWER LONG TERM CONTROL PLAN (LTCP) 

 -34- LTCP Revisions – November 2022 

6. AFFORDABILITY ANALYSIS 

The affordability analyses presented in this section are calculated to determine general 

implementation schedules per a Waste Water Cost Per Household Indicator (WWcpHl) and 

Socio-Economic Indicator Matrix (SEIM) table developed by IDEM. In general, this section 

follows the recommended financial calculations outlined in the U.S. EPA's "Combined 

Sewer Overflows - Guidance For Financial Capability Assessment And Schedule 

Development”, EPA 832-B-97-004. 

Supporting documentation for the socio-economic analyses presented in the section is 

included as Appendix I to this report. 

 

A. WASTEWATER COST PER HOUSEHOLD INDICATOR (WWCPHI) 

 

 

Total Number of Total Customers in Service Area =   
(Residential, Commercial & Industrial) 

2,907 (A) 

   

Total Number of Households in Service Area = 
 

2,684 (B) 

   

Total Number of Residents in Service Area = 
 

7,505 (C) 

   
FRACTION OF RESIDENTIAL FLOW (Based on Water Usage)   

Total Annual Water Used 
 

236,677,111 Gallons (D) 

   

Total Annual Water Used By Residential Sources 
 

185,906,311 Gallons (E) 
 

   E/D = Fraction of Residential Flow (F) 

F =  0.79 



TOWN OF LOWELL, INDIANA 
COMBINED SEWER LONG TERM CONTROL PLAN (LTCP) 

 -35- LTCP Revisions – November 2022 

 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

K = Annual Debt Service Cost = Adjusted Debt Cost X Annualization Factor 